ZIMMATIC

BY LINDSAY

Main Panels

Panel, BASIC, 380V, CE, 16-0062-9

@ ¥
!
v

GROUND WIRE FROM
HARNESS TO INNER
DOOR

EE
ETAIL A

Original |Substitute Original [Substitute
Ref.| Part No. | Part No. Description Ref.| Part No. | Part No. Description
1103-2765-0 Kit, Main Panel, Hardware 21 |11-7398-8 Terminal, Tubular, 16 AWG
2 |06-0822-4 Nut, 5/16-18, Hex 22 |11-4819-6 Term., Wire, #10-12, Ring, #10
3 |06-0848-9 Nut, #10-32, Hex 23 |11-7470-5 Shield, Components, Inner Door
4 106-3453-5 Decal, “Caution”, Main Panel 24 111-8015-7 Washer, Lock, #10, I-Tooth
5(16-0019-8 Decal, “Danger”, Tow,“Caution” Rst| | 25 [11-7337-6 Tubing, Corrugated Loom, 0.915”ID
6 [06-4267-8 Nut, 1/4-20, Lock, Nylon Insert 26 [11-8291-9 Manual, Operation, Center Pivot
7 [09-0816-0 Tie, Cable, Plastic, 5-1/2” Long 27 |11-8297-3 Manual, Operation,FieldBAS/BOSS
8 |09-1248-5 Decal, “Danger”, Machine Ground 28 |16-0007-5 Decal,Zimmatic, Outer Door
9 |16-0004-2 Decal, BASIC/BOSS, Inner Door 29 |11-9047-0 Decal, Terminal Torque
10 |09-7263-8 Decal, “Warning”, Main Panel 30 |11-7732-8 Decal, Schematic, 10W, CE
11 |09-7608-4 Term., Wire, B, #16-14, Spade 8 31(11-9152-0 Decal, Troubleshooting,BASIC
12 [09-7610-0 Term., Wire, C,#16-14, Spade 10 32 (11-9180-0 Decal, Component I.D., BASIC
13 [09-7614-2 Term., Wire, F,#10-12, Spade 10 33 [11-9515-0 Bracket, Panel Mount, Lower
14 |109-8915-2 Decal, “Caution”, Restart 34 |11-9516-0|1600155 |Bracket, Panel Mount, Upper
15 {09-9211-5 Terminal, Slip-On, 16-14-1/4" 35 [13-7555-0 Decal, Terminal Torque, Groundbar
16 |14-8388-0 Terminal, 1/4”, Slip-On, Piggyback | | 36 |1602086 Disconnect, (KIT) IEC 1600943
17 |09-9230-5 Switch, Toggle, SPDT, On/On 37 {13-9974-0 Decal, Term. Torque
18 [10-2899-2 Screw, #10-24 x 1/2”, Hex, S.T. 38 | 14-8366-0 Decal, Yellow/Green, “PE”
19 |11-7357-4 Decal, Protective Earth (GRD) 39 [14-8590-0 Latch, Spring, Key, CE
k 20 |11-7393-9 Terminal, Tubular, 10 AWG 40 |11-9045-0 Insert, Position, Overlay j
P/N 1435380 Rev G (ECN31357) J-28 Center Pivot Repair Parts Manual

Main Panels



